Zoran Markov
Milijana Georgievska

WASTEWATER TREATMENT




IMPRINT

Title:
Wastewater Treatment

Publishers:
Konrad-Adenauer-Stiftung e.V.
Wilfried Martens Centre for European Studies

Authors:

Zoran Markov, Ph.D., Associate Professor at Faculty of Mechanical
Engineering, Ss. Cyril and Methodius University in Skopje

Milijana Gjeorgievska, Engineer of Biochemistry, Waste Manager

Reviewers:

Dzoko Kungulovski, Ph.D. Professor at Faculty of Natural Sciences
and Mathematics, Ss. Cyril and Methodius University in Skopje
Metodija Mirchevski, Ph.D., Professor at Faculty of Mechanical
Engineering, Ss. Cyril and Methodius University in Skopje

Coordination:
Antonio Jovanovski
Daniela Popovska
Johannes D. Rey
[...]
pumps, or hose (peristaltic) pumps.

Rectangular Tanks. A rectangular tank can be either a
single unit or one of several adjacent units, which typically
have a length that is several times its width. Either wood or
nonmetallic flights are mounted on parallel strands of steel
or nonmetallic conveyor chain (Figure 5.3). A single bottom
scraper mounted on a bridge moving on rails fastened to the
tank walls (Figure 5.4) moves settled sludge to a hopper at
one end of the tank, typically the inlet end.

Chains and flights, guided by submerged sprockets, shafts,
and bearings, are driven by a motor through a speed reducer.
The flights are typically arranged to push floating surface
material towards the effluent end of the tank and push settled
solids back to the influent end of the tank on as they return.
Nonmetallic chains, flights, and sprockets are currently used
more often in new installations and in retrofits of existing
tanks. The nonmetallic equipment is lighter, making it easier to
maintain and requiring less power to operate. Also, nonmetallic
equipment is less susceptible to corrosion. However, some
plants prefer metallic-type chains for their collector mechanisms
because they are less likely to decay in sunlight and are less
affected by temperature or other outside influence In some
tanks, flat water sprays angled toward the liquid surface move
the scum and grease towards the skimming device.

Figure 5.3 Rectangular primary sedimentation tank with wood or nonmetallic
flights mounted on parallel chains [5]

WASTEWATER TREATMENT




Figure 5.4. Rectangular primary sedimentation tank with traveling bridge
sludge collector [5]

A traveling bridge, towed by a cable or powered by a traction
drive, skims grease and scum with a surface scraper and
moves sludge to the pit with its lower scraper blade. As the
bridge travels with the flow, the scraper is raised while the
grease skimmer is down. When the bridge is moving opposite
to the flow, the scraper is down to move the sludge to the
hopper while the skimmer blade is raised. The material is then
pumped or conveyed to another process, such as a digester,
concentrator, or holding basin.

Circular Tanks. In the most common type of circular tank, a
center feed well introduces the flow in a manner that dissipates
inlet velocities and distributes the flow evenly around the tank
(Figure 5.2). The wastewater moves from the feed well to the
weir and overflow trough along the perimeter of the tank.
Settled solids are raked to a hopper near the center of the
tank by arms attached to a drive unit at the center of the tank
(Figures 5.5 and 5.6) or by a traction unit operating on the
tank wall. A surface blade attached to the collector (Figure
5.7) moves floating material to a scum hopper.




Figure 5.7 Circular sedimentation tank showing grease skimmer
and effluent weirs

WASTEWATER TREATMENT




Square Tanks. These tanks remove settleable solids and
floatables in @ manner similar to that of circular tanks, with
the added help of corner sweeps attached to the scum and
sludge collector arms to remove floatables and settleables
from the corners. Sometimes these corner sweeps can result
in mechanical and operational problems. Some designs use
sloped concrete fillets in place of corner sweeps.

Appurtenances include clean-outs in grease lines, sludge
lines, pumps, flushing systems and line-cleaning devices.
The flushing of lines, pumps, and sumps uses high-pressure
water or air. Sludge lines may also be cleaned with steam
or hot water. Line cleaning equipment includes hydraulically
propelled tools made of metal or plastic which have special
fittings to insert and catch the cleaning device.

5.3. Expected performance

The efficiency of BOD and suspended solids removal in a
primary sedimentation tank depends on many previously
described variables, however it is typically dominated by the
surface overflow rate. Figure 5.8 shows BOD and suspended
solids removal efficiencies related to the hydraulic loading
factor (SOR); that is, the ratio of actual SOR to design SOR.
With a loading factor of 1.0, the figure shows suspended
solids removals ranging from 50 to 65% and BOD removals
of 25 to 35%. Use of chemicals can increase suspended
solids removals to the 75 to 85% levels, with a proportionate
increases in BOD removals as well.

Performance for grease and scum removal cannot be
accurately measured. However, a lack of scum or floatables in
the primary effluent or secondary influent channels generally
indicates good performance.




UNDERLOAD 4—

l
g
:

(800 « GPOSQ FT)

AANGE OF BASIN PERFORMANGE,
&5 REMONAL

REMOVAL IN PRIMARY BASIN, PERCENT
&
1

4% AANGE OF BASIN PERFOCAMARNCE,
80D FEMOVAL

HYORAULIC DESIGN

T T T T T T
oz 05 10 b+ 20 z5 3o 4.0

HYORAULC LOADING FACTORS
ACTUAL BASIM LOADING
DESIGN LOADING

HYDRALILIG LOADING FACTOR =

Figure 5.8 Estimated removals of suspended solids and five-day BOD (BOD5)
in primary basins at various hydraulic loadings (without chemicals) [5]

5.4. Sludge handling

Two variables of sludge, its thickness (or solids concentration)
and quantity, affect the operation of its handling. The quantity
depends on thickness and the suspended solids loading, as
well as the removal efficiency of the primary tanks.

The thickness of the sludge removed from primary
sedimentation tanks depends on the type of solids-handling
facilities downstream. If the sludge is pumped to thickeners,
a “thin” concentration 0.5 to 1.0% may be permissible. If
the sludge is pumped to digesters or a dewatering process, a
thicker concentration is necessary.

Thin primary sludge may needlessly burden downstream
solids-handling processes. With reasonable control of solids

WASTEWATER TREATMENT




removal, the operator may obtain a sludge thickness of 4 to
6%. The process control goal is to find a level that provides
a thick sludge without adversely affecting tank removal
efficiency, overloading collector equipment, or allowing
decomposition in the bottom of the clarifier.

The operator may estimate the volume of sludge to be removed
from the primary tank by measuring the influent and effluent
suspended solids, percentage of dry solids in the pumped
sludge and wastewater flow. The method of calculating the
wet sludge volume to be removed is given below.

mg /L removed X Flow {ml/dj » 1000

Dry solids removed (kg/d) = -
10 (5.3)

100

Wet sludge removed (kg/d) = Dry solids removed X ————
- Dry solids, %

(5.4)

From these equations, the operator may derive the
approximate duration of pumping for a known pump capacity.
Lack of daily analytical information may prevent daily use of
the above equations; however the estimated values can be
used to provide an appraisal of wet sludge volumes valuable
to the operator as a general guideline. Chemical additions
would generate more material for removal than indicated by
these equations.

Collection. The collectors may run continuously or
intermittently depending on the type of plant, equipment
and characteristics of the wastewater. If the plant is designed
to pump a thin sludge to thickeners or to a degritting unit,
the collectors must run continuously. If the primary tanks
are square or circular, running the collectors continuously is
necessary because sludge movement to the hoppers requires
more time than that for rectangular tanks. Continuous operation
also avoids the possibility of overloading the mechanism
with accumulated solids. Regardless of tank type or plant




design, continuous collector operation allows easy operation
of an automatic withdrawal system. Because of its many
advantages, continuous sludge collector operation is preferred
for most plants. Intermittent operation of the collectors may be
necessary if the primary tanks are used to thicken the waste
sludge from the secondary process or if primary sludge is
pumped directly to digestion or dewatering units.

Sludge Pumping. Positive-displacement pumps such as
piston, progressive cavity, or diaphragm pumps are typically
used to remove sludge from the primary sedimentation tanks.
Many plants use centrifugal torque flow pumps or hose pumps
to remove primary sludge. Pumping may be either continuous
or intermittent. This can be done with several pumps and
each pump may withdraw sludge from a single hopper
simultaneously. However, a single pump should withdraw
from only one hopper at a time because variations among the
suction lines to different hoppers may cause unequal sludge
withdrawals from the individual tanks.

Pumping for short durations at frequent intervals is a good
practice, while pumping for long periods at infrequent intervals
should be avoided because excessive sludge to an anaerobic
digester can upset the process. Ideally, pumping should be close
to continuous operation to evenly feed downstream processes.

5.5. Floatable solids skimming

Grease, fats, oils, plastics, and other floatables must be
consistently removed. Skimmings and floatables that are
removed from primary tanks are pumped to various disposal
facilities in wastewater treatment plants. Some plants transfer
their skimmings to concentrators or dissolved air flotation
thickeners. The concentrated skimmings are then transferred
to an incinerator or trucked off site for disposal. Other plants
transfer skimmings to dewatering facilities such as belt

WASTEWATER TREATMENT




presses, whereas others pump their skimmings to anaerobic
digesters. This practice of pumping is gradually being phased
out because of problems within the digesters due to excessive
scum buildup. The removal frequency depends on the amount
of floatables in the incoming wastewater, flow variations
throughout the day and wastewater temperature. Circular
tanks, because of their design, are skimmed continuously
while most rectangular tanks remove skimmings periodically.
Rectangular tanks need skimming at least once a day and
more frequently whenever grease or floatables appear in
the primary effluent, secondary influent channels or the final
clarifiers. Rectangular tanks typically use scum troughs that
are manually operated or they can be automatically operated
by a timer or PLC. Control of odors may also require more
frequent skimming. The skimming process must capture
enough wastewater to allow scum conveyance through screw
conveyors, and pipelines.

5.6. Hydraulic considerations

Surface overflow rates and hydraulic retention times for proper
settling generally vary within the following ranges: average
SOR without waste activated sludge should be between 32
to 49 m3/m2.d, and the peak SOR should not exceed 122 m3/
m?2.d. If waste activated sludge is co-settled in the primary
tank, the average SOR should be between 24 to 32 m3/m?2.d,
and peak SORs should be in the range of 49 to 61 m3/m?.d.
The detention time is 1 to 2 hours.

The two hydraulic control variables for the primary influent
are the flowrate and the number of tanks in service. Because
most plants must accept flow as it enters the plant, flow
control is limited. Nonetheless, variations in flow sometimes
can be reduced by changing the pumping rates at the pumping
stations in the collection system or at the plant headworks. This
practice takes advantage of the temporary storage capacity




available in the sewer system. Also, storm-related variations
in flow can be reduced by an aggressive infiltration-inflow
correction program and through the proper maintenance of
diversion chambers in combined sewer systems. Some plants
have equalization basins to smooth diurnal flow variations.

WASTEWATER TREATMENT




SECONDARY
(BIOLOGICAL)
TREATMENT




6. SECONDARY (BIOLOGICAL) TREATMENT

Biological nutrient removal consists of mainly two types
of processes, activated-sludge process and the use of a
biological filter.

6.1. Activated-sludge process

The activated-sludge process is still the most widely used
biological treatment process for reducing the concentration
of organic pollutants in wastewater. Well-established design
standards based on empirical data have evolved over the
years. Our understanding of the process has advanced from
a system originally designed simply for biochemical oxygen
demand (BOD) reduction to one that now is designed to
remove nutrients such as nitrogen and phosphorus. Despite
these advances, poor process performance can still present
problems for many treatment plants.

The activated-sludge process is a predominantly aerobic
suspended-growth process, that maintainsahigh microorganism
population (biomass) by means of recycling solids from the
secondary clarifier. The biomass converts biodegradable
organic matter and certain inorganic compounds into new cell
biomass and products of metabolism. Biomass is separated
from the treated wastewater in the clarifier for recycling or
solids handling processes. Preliminary treatment processes
precede the activated-sludge system and primary treatment is
typically used in all but some of the smaller treatment facilities.

The following terms are used for describing the condition of
the environment:
1. Aerobic: in presence of oxygen
2. Anoxic: no presence of oxygen, but presence of nitrites/
nitrates
3. Anaerobic: no presence of oxygen or of nitrites/nitrates

WASTEWATER TREATMENT




Figure 6.1 presents a general schematic of a conventional
flow-through activated-sludge process. In the conventional
flow sheet influent wastewater and recycled biomass are
first combined, mixed, and aerated in a biological reactor.
The contents of the biological reactor is referred to as mixed
liquor and consists of microorganisms, biodegradable, non
biodegradable (suspended, colloidal) and soluble organic and
inorganic matter.

Inflsent Siological s g Effluent
iologica ccondary
i Reactor Clarifier l_" >
7 — . .

+ Oxygen
ar Alr
i Retwrn Activated Sludge i
Excess (Waste) Waste
Activated Sludge Activated Sludge

Figure 6.1 Schematic diagram of a typical activated-sludge process

Microorganisms consist primarily of organic matter (70 to
80%). The system is referred to as an open culture system
in which the organisms are in a dynamic state of change
depending on external environmental conditions.

Wastewater components are biodegraded, sorbet, or
remain untreated (recalcitrant or non-degradable wastes)
in the biological reactor. After sufficient time for appropriate
biochemical reactions, the mixed liquor is transferred to
a settling reactor (clarifier) to allow gravity separation of
the sludge from the treated wastewater. Settled solids
are then returned (return activated sludge [RAS]) to the
biological reactor to maintain a concentrated biomass
for wastewater treatment. Because microorganisms are
continuously synthesized in the process, some of the sludge




must be wasted from the system. Wasting is accomplished
by diverting a portion of the RAS or biological reactor solids
(waste activated sludge [WAS]) to solids-handling processes.
Sludge wasting strategies are used to increase, decrease, or
maintain a selected biomass concentration in the system. This
is a principal mechanism used for process control.

Basic activated-sludge systems consist of a number of
interrelated components:

»

»

»

»

»

A single biological reactor or multiple reactors designed
for completely mixed flow, plug flow, or intermediate
patterns of flow designed to achieve carbonaceous
organic matter removal. If required, these may also
provide ammonia oxidation and remove nitrogen and
phosphorus depending on target effluent requirements.
The primary biological reactors may be preceded by an
aerated, anoxic, or anaerobic selector reactor designed
to control bulking, denitrify, or select polyphosphate
uptake microorganisms to promote enhanced phosphorus
removal.

A source of oxygen and equipment to disperse
atmospheric, pressurized, or oxygen-enriched air into the
biological reactors at a rate sufficient to maintain positive
mixed liquor dissolved oxygen (DQO) concentration.

The means to appropriately mix the biological reactor
contents to ensure suspension of the sludge without
[...]
30%) for processing in a gravity-based thickener called a
primary sludge fermenter. Others maintain a sludge blanket
in the primary clarifier. In either approach, staff maintain a
sludge blanket with a 1- to 3-day MCRT to generate enough
VFAs so the overflow can supplement the treatment plant
influent and allow EBPR to occur.

To optimize EBPR, either nitrate-nitrogen must be removed
from the RAS or the RAS flow must be reduced (typically 20
to 30%) to minimize dissolved oxygen entrainment.

The ratio of BOD to total phosphorus is also important. A ratio
of 25:1 or more is considered necessary to achieve a good
level phosphorus removal, however the actual BOD-to-total
phosphorus ratio needed depends on the process involved.

Suspended solids at an EBPR facility may have a phosphorus
concentration of 6% or more, compared to 2% ata conventional
biological treatment system. Likewise, a secondary effluent
with 30 mg/L of TSS will contain 1.8 mg/L of particulate
phosphorus at an EBPR facility, but only 0.6 mg/L at a
conventional plant. So, effluent filtration may be necessary to
meet low total phosphorus limits.

Common combined nitrogen and phosphorus removal Processes

Optimal operating parameters for BPR processes are plant-specific,
but the parameters typically used for operation and design are
listed in Table 6.3. Descriptions of common BPR processes follow,
most of which remove both nitrogen and phosphorus.




Table 6.3 Typical parameters for phosphorus removal processes

HRT (hours)
MCRT MLSS RAS MLR
Process (days) (mg/L) An Zone Ax Zone Ox Zone (% of Q) (% of Q)
AlO 2-5 30004000 05-15 — 1-3 25-100
AO 5-25 30004000 05-1.5 0.5-1 4-8 25-100 100400
ucT 10-25 30004000 1-2 24 4-12 80-100 200400 (Ax)
100-300 (Ox)
viP 5-10 20004000 1-2 1-2 a—6 80-100 100=200 (Ax)
100-300 (Ox)
Bardenpho 10-20 30004000 05-15 1-3 4-12 50-100 200400
(5-stage) (1st stage) (1st stage)
2-4 0.5-1
(2nd stage)  (2nd stage)
SBR 2040 30004000 1.5-3 1-3 2

Anaerobic/Oxic Process. Developed in the 1970s and patented
in the early 1980s, the A/O process has a similar flow scheme
to that of the LE process [Figure 6.20(a)], except that it uses
an anaerobic zone rather then an anoxic one. Another main
difference between the LE process and the A/O process is that
A/O does not nitrify. Typically, the HRT of its anaerobic zone is
between 30 and 60 minutes to select Acinetobacter organisms
and the MCRT of its oxic zone is between 2 to 4 days to discourage
nitrification. The A/O process typically is not used at treatment
plants that need both nitrogen and phosphorus removal because
other processes are able to do both more effectively.

Anaerobic/Anoxic/Oxic Process. The proprietary anaerobic/
anoxic/oxic (A2/0O™) process is a modification of the A/O
process in which an anoxic zone denitrifies the MLR. Essentially,
it is an MLE process preceded by an anaerobic zone [Figure
6.20(a)]. Typically, its anaerobic zone is about the same size as
that in the A/O process, while the anoxic zone has an HRT of 1
hour and the MLR is 100 to 400% of the secondary influent. The
A2/0 process allows Acinetobacter organisms to be competitive
in the anaerobic zone, even while nitrification is occurring, by
lowering the nitrate content in the RAS. It can achieve good
denitrification via proper sizing of the anoxic zone.

Modified University of Capetown Process. The modified
University of Capetown (UCT) process has anaerobic and

WASTEWATER TREATMENT




anoxic zones preceding what is essentially an MLE process
[Figure 6.20(b)]. It returns denitrified mixed-liquor recycle
(MLRAX) from the first anoxic zone to the anaerobic zone to
maintain nitrates atalower concentration than most other EBPR
processes are able to achieve. The UCT process is especially
beneficial when treating weak wastewater, which may lack
the proper nutrient ratios, because it allows Acinetobacter
organisms to compete with other microorganisms diluted
wastewater. Sometimes the UCT process is modified with
selector zones to operate at higher hydraulic rates. In this
case, the HRT may be 1 to 2 hours because the mixed liquor
in the anaerobic zone will be less than in a comparable A/O
process. The flow rate for the MLRAX is typically twice the
secondary influent flow. A variation of the modified UCT
process is the Virginia Initiative Plant (VIP) process, which
has a similar flow schematic [Figure 6.20(b)] but its anoxic
and toxic zones are staged to allow operation at a lower MCRT.
In this process, the RAS is mixed with the MLROx before the
anoxic zone to minimize dissolved oxygen recycle.

Five-Stage Bardenpho Process. When an anaerobic zone
precedes the four-stage Bardenpho process, the resulting
five-stage process can be used to encourage the growth of
Acinetobacter organisms. The flow schematic of a five-stage
(modified) Bardenpho process resembles the A2/0O process
followed by a second anoxic zone and a re-aeration (oxic)
zone. This process is typically designed to operate with a total
HRT of about 22 hours, although the HRTs vary for each zone:
anaerobic (2 hours), anoxic (3 hours), aerobic (12 hours),
secondary anoxic (2 hours) and reaeration (1 hour).

Johannesburg Process. Originally used in Johannesburg,
South Africa, this process is essentially a simpler version of
the modified UCT process. The Johannesburg (side-stream
denitrification) process minimizes the amount of nitrate fed
to the anaerobic zone by including an anoxic zone in the RAS
flow pattern. It uses the bacteria’s endogenous respiration to




denitrify the RAS, while a second (mainstream) anoxic zone
denitrifies the MLR. Its anaerobic zone can operate at a higher
MLSS concentration than the modified UCT process, thereby
reducing the HRT necessary for BPR.

(a) AYlO

MLF e—
Bar miLE
7 ™ O n
&n I ~ A I:- ol -

Blgre Em P

L — SO

MApraton Tank

HkS

(b) 5-Stage Bardenpho
r KILR .jﬁ"_ - ﬁ.!r . .
An - .ﬂ.:'l : B . Fj.ﬂ “é D; W zel

L 1}

i 3 '
=, . Ol oo Il
T =l B lotem SO B d Bre et
et
mLE Aaradban Tank

RAZ -

(c¢) Modified UCT

L . v
4 |- oxd o
\E““cw Py ZCL -

| baraten Tank \r'
RivG

(d) Johannesburg (JHEB)

" 1
R mLE
A L | 2 |
o P 5 o0 ] e |
Aeration Tank | 'j)
RAG — -

Figure 20. Suspended-growth processes for phosphorous removal [2]

WASTEWATER TREATMENT




PHYSICAL-CHEMICAL
TREATMENT




7. PHYSICAL-CHEMICAL TREATMENT

7.1. Introduction

There are three basic types of wastewater treatment processes:
biological, chemical, and physical. Biological processes include
trickling filters, rotating biological contactors, activated sludge
and anaerobic digestion. Chemical processes include heavy metal
precipitation, phosphorus precipitation, acid or alkali addition
for pH control and disinfection with chlorine or hypochlorite.
Physical processes include grit removal, primary and secondary
clarification, sedimentation, filtration and centrifugation.

7.2. Fundamentals of the coagulation and
flocculation processes

In the wastewater treatment industry, coagulation involves
adding inorganic chemicals (Table 7.1), organic polymers,
or a combination thereof to wastewater to promote solids or
phosphorus removal. Suspended colloidal particles all carry
the same surface charge (usually negative) and the resulting
mutual repulsion is enough to prevent settling. Coagulants
destabilize these charges, reducing the repulsion between
particles and promoting settling. Coagulants also chemically
react with soluble phosphorus to form an insoluble precipitate
that can be removed via sedimentation or filtration.

Table 7.1 Inorganic chemicals commonly used for coagulation
in wastewater treatment

Molecular Equivalent

Chemical Formula weight weight Form

Alum Al(SOy); - 18H,O 666.5 Liquid
Al5(SOy); - 14H,0 594.4 114

Aluminum chloride AlCl, 133.3 44 Liquid

Calcium hydroxide Ca(OH), 56.1 40 Lump powder slurry

(lime) (as CaQ)

Ferric chloride FeCls 162.2 91 Liquid lump

Sodium aluminate NaAlLOy 163.9 100 Flake

WASTEWATER TREATMENT




Flocculation is similar, except that the chemicals “chain”
the particles together into flocs (aggregates) that float or
sink, making them easier to remove from the system. In
the flocculation step, the chemically treated water is gently
stirred to form large flocs of suspended solids or phosphorus
precipitates, which are then removed via sedimentation and
filtration. When the proper type and amount of coagulant or
flocculent is added to wastewater, it can remove approximately
90% of the phosphorus and suspended solids normally present
in a secondary effluent.

If treatment plant staff are considering using an organic
polymer, they should work closely with their consultant and
polymer supplier because many products are commercially
available and their applications are often site-specific.
Coagulant typically is added to a tertiary process. However,
some WWTPs add coagulant to the activated sludge tank to
be mixed by the aeration process and remove the resulting
floc from the secondary clarifier. Others add coagulant to raw
wastewater as it enters the plant and remove the resulting
solids from the primary clarifier. When coagulants are added to
primary clarifiers, however, care must be taken not to remove
all the phosphorus, which is an essential nutrient for biological
growth in secondary treatment. Also, chemical coagulation
will increase the volume of sludge that must be handled.

7.3. Sedimentation

Depending on the treatment levels required, coagulated and
flocculated effluent may enter a clarifier or settling basin,
where gravity causes the solids to settle on the bottom.
Chemical coagulation increases the volume of sludge that must
be handled. This varies depending on the type of chemical
used. For example, iron salts or alum will produce less sludge
than lime will. As a general rule, the amount of sludge that
can be attributed solely to alum addition can be calculated




(in mg/L) as 0.26 times the alum dose. This is in addition to
the TSS and other solids removed via the alum. For example,
suppose a treatment plant receives 10 mgd (38 854 m3/d) of
wastewater containing 220 mg/L of TSS. Suppose that TSS
removal in the primary clarifiers is 60% without alum addition
and 80% with 25 mg/L of alum addition. So, without alum, the
primary clarifier generates the following amount of sludge:

= 0,6 * 38.854 m3/d * 220 mg/lit * 0,973 mg/lit = 4.990 kg/d

With alum addition, the clarifier generates more sludge:

= (0,8 * 38.854 m3/d * 220 mg/lit * 0,973 mg/lit) +
(0,26 * 38.854 m?/d * 220 mg/lit * 0,973 mg/lit ) = 6.904 kg/d

As a result, 542 kg/d of sludge is attributable to alum addition
and the overall sludge production increased from 11,000 to
15,220 kg/d, or approximately 39%.

Similarly, the amount of sludge that can be attributed solely
to ferric chloride addition can be calculated (in mg/L) as 0.66
times the ferric chloride dose. At the plant mentioned in the
above example (again, assuming 60% TSS removal without
ferric chloride and 80% removal with ferric chloride), a 40-
mg/L ferric chloride dose would itself generate about 2,200
kg/d of sludge and increase overall sludge production to
16,900 kg/d, or approximately 54%.

This extra sludge can overload digestion and dewatering units
unless design engineers take these additional quantities into
account when sizing the units in the solids processing train.
The chemicals also can affect the dewaterability of solids
as chemical sludges can be difficult to dewater. In the case
of alum, the added sulfate can also affect odor production
through the breakdown of the sulfate ion and the formation of
hydrogen sulfide.

WASTEWATER TREATMENT




7.4. Filtration

During filtration, effluent passes through a filtering medium,
using either one or a combination of media, to remove
suspended or colloidal matter. Filtration is typically a
tertiary treatment step located downstream of secondary
processes. Its primary goal is to remove suspended solids
from a secondary, coagulation-flocculation, or tertiary
sedimentation process effluent. For example, filtering
coagulation, flocculation, and sedimentation effluent can
typically reduce suspended solids concentrations from
between 3 and 5 mg/L to virtually zero and phosphorus
concentrations from between 0.5 and 1 mg/L to 0.1 mg/L
or less. An efficient filtration system should also be able to
be cleaned (backwashed) using less than about 5% of its
influent flow.

Occasionally, filtration alone without upstream coagulation
and flocculation is used to further reduce suspended solids
concentrations in activated sludge effluents. This is, however,
less effective for trickling filter and rotating biological
contactor effluents because their solids are less naturally
flocculent. Also, while filtration alone may technically meet
recycled water standards, regulators will tend to err on the
conservative side to meet the related health standards and
typically mandate a treatment scheme using either:
» Coagulation, flocculation, and sedimentation before
filtration; or
» Direct filtration, in which the sedimentation step is
eliminated, alum is added in a rapid-mix environment,
and a nonionic polymer is added to the filters.

Many types of media can be used for filtration. In addition
to traditional granular media (such as sand and anthracite),
natural or synthetic fiber or fabric, synthetic fuzzy balls and
beads and other filtration media are available. Nevertheless,
most WWTPs using filtration use granular media.




Depending on the cleaning (backwashing) method used,
granular media systems can be further classified as
semicontinuous (conventional) or continuous filters.
Semicontinuous filters have to be taken offline periodically
for backwashing, while continuous filters are able to filter
and backwash simultaneously.

In semicontinuous down flow filtration systems, wastewater
passes through a 0.3- to 0.9-m-deep granular bed composed
of 0.35- to 1.5-mm particles. As the wastewater passes
down through the filter, larger particles are captured near
the surface of the filter by the coarser filter media and
smaller particles penetrate until captured by the finer filter
media deeper in the filter. Eventually, the filter becomes
plugged with material removed from the wastewater and
must be cleaned by reversing the flow of the wastewater
(backwashing). The upward backwash rate is sufficient to
suspend the media particles and wash the filtered solids
from the bed. Air or surface scouring of the media during
backwash ensures adequate cleaning and prevents mud
balls from forming. The backwash wastewater is typically
less than 5% of the total influent flow in a well-run filter and
is recycled through the WWTP.

To avoid hydraulic surges through the plant, backwash is
often diverted to a storage tank and then recycled by the
plant at a controlled rate. Backwashing requires conventional
filters to be taken offline and the cumulative production
downtime can be significant. To circumvent this problem,
continuous backwash granular media filters were developed.
These proprietary filters backwash and filter simultaneously,
and filter secondary effluents effectively.

Granular media filtration can be done via gravity flow in
open concrete or steel structures, or under applied pressure
in steel pressure vessels. Its operation and control may be
readily automated.

WASTEWATER TREATMENT




7.5. Recarbonation - pH adjustment

If lime is added to an effluent as a coagulant, the effluent’s pH
will rise to between 10 and 11 and the carbonate (hardness) in
the water will precipitate as calcium carbonate, as illustrated
by the following reaction:

Ca(HCO,), + Ca(OH), —2CaCo, | + 2H,0

Calcium carbonate can tenaciously encrust and bind
downstream filter media, softened water must be stabilized
before filtration by adding carbon dioxide or acids to it. Carbon
dioxide is typically used, hence the term “recarbonation”, and
the resulting chemical reaction is as follows:

CaCo, + CO, + H,0 — Ca(HCO,),

One reason carbon dioxide is preferred is that its storage and
handling requirements are less restrictive than those of strong
acids. Another reason is that acids tend to increase the total
dissolved solids (TDS) in the final effluent.

7.6. Description of processes and process
equipment

7.6.1. Coagulants

Depending on the treatment objective, coagulants either
destabilize similarly charged particles so they will settle more
readily or react chemically with compounds to precipitate
them. These functions are not mutually exclusive. For example,
a coagulant added to enhance settling may also precipitate
phosphorus and even reduce heavy metal concentrations and
improve disinfection efficiency. A list of common coagulants
and some of their properties is provided in Table 7.1.

The amount of coagulant needed depends on allowed time and
wastewater characteristics. For example, the aluminum and




iron salt concentrations needed for good phosphorus removal
are typically proportional to the phosphorus concentration
and, to a lesser extent, the water’s alkalinity. Magnesium
hydroxide, a gelatinous precipitate frequently formed when
lime is added to hard water containing the magnesium ion,
helps remove colloidal material efficiently, but may adversely
affect dewatering.

While all coagulants typically increase sludge production,
aluminum and iron salts add significant quantities of dissolved
solids (sulfates, chlorides, etc., as measured by the TDS
parameter) to the final effluent and are not currently amenable
to recovery and reuse. Also, alum and ferric chloride lower the
effluent’s pH and help to consume part of the alkalinity. In water
with low natural (background) alkalinity, utility staff may want
to consider alternatives (e.g., sodium aluminate or aluminum
chloride). Alum also enhances heavy metal removals and high
concentrations of heavy metal in the precipitated sludge could
affect biosolid management options.

Metal salts (e.g., alum and ferric chloride) are commonly used
coagulants in wastewater treatment; however, the coagulant
should be chosen based on anticipated performance, cost,
and material handling issues. The capital costs for coagulant
addition facilities are similar, but the operations and
maintenance costs depend on the wastewater characteristics
and desired effluent pollutant levels. Unless there are specific
concerns about the handling and disposal of solids, alum
will often be selected over ferric chloride because it is less
expensive, less corrosive, safer and easier to handle.

Coagulant-addition equipment typically includes storage
facilities (e.g., plastic tanks), feed equipment (e.g., feed
pumps) and a containment area (sized to hold the contents
of the largest storage tank in the instance that it were to
fail when full). Wastewater utilities should keep adequate
quantities of the chemical on hand and be aware of its special

WASTEWATER TREATMENT




properties. For example, a 49% alum solution will begin to
crystallize at approximately 0°C and freeze at approximately
7.7°C. Likewise, a 35 to 40% solution of ferric chloride has
a freezing point of -50°C, but may start to crystallize at
approximately 0°C.

So, the storage and feed equipment may require heat tracing.
Utilities should keep onsite at least as much coagulant as
(a) the amount for one month at average daily use, (b) 3 to
4 days of peak daily use, or (c) 150% of a typical delivery
volume [typically 28 to 30 m3 because most tank trucks hold
between 17 and 19 m3].

Most coagulant feed systems use positive-displacement
pumps (e.g., diaphragm metering and progressing cavity
pumps), although other variants (e.g., gear pumps and
peristaltic hose pumps) can be used. Large plants may require
centrifugal pumps or large progressing cavity pumps. If dry
chemicals are used, dry feeders (screw, rotary, gravimetric,
etc.), dissolver tanks, mixing tanks or solution storage tanks
may be required.

The coagulant system’s controls tend to be relatively simple:
either manual, flow-paced, pH-based or adjustable based on
historical and anticipated diurnal loadings.